
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.





GENERAL INFORMATION

MJSTFWCTION$ FOB ORDERING REPAIR PARTS

For parts or service, contact tha dealer from whom you purchased this equipment or refer to your Nearest
Authori?wf CMwm Parts and Service Center

To mold error% or delay m fillin~ your parts older, please furmsh all reformation requested.

Always refer to the nameplate on your unit.

f. &vvays give the MODEL, SPEC NO. snd SERIAL F&3.

2.

3,

4.

‘-’
MODEL AND SPEC NO.

SERIAL K), I I

For handy reference, insert “YOUR”
nameplate information in the spaces above.

Do ngt gm$q”r @y rghwence number; always use part number and description.

Give the part number, description and quantity needed of each item. If an older part cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a ietter to the same address stating the mason for returning the part.

state definite shipping instructions. Any claim for loss or damage to your unit in transit should be filed
promptly agains~ the ‘transportation company making the delivery. Shipments are complete uniess the
packing iist indicates items are back ordered.

Prices are purposely omitted from this Parts Catalog due to the confusion resulting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center.

‘“En esta Iista de partes Ios precios se omiten de proposito, ya que bastante confusion resulto de fluctuaciones de
Ios precios, derechos aduanales, impuestos de venta, cambios extrajeros, etc.”

Consiga Ios precios vigentes de su distribuidor de productos “ONAN.”

Std. #36



INDEX

LOCATION
6EfWW?4&MATlC)N . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A?
!NT’RCXNJCTWN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A4

!3TM!WWW) W443:W PARTS 8ECI’ION
$88e,0N . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...!. . . . . . . . . . . . . . . . . . . . . A6,A7

Sl@k. Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..*.. A%A7
Camshaft . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...”.., . . . . . . . . . . . . . . . . . A?l

Cleaner, Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..t . . ..@4.f36
(%anksttafi . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..AI3
Damper, Breather (Spec S) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A1O
FMer,Fuel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B4.S5

Flywheel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A13

Gearcasa . t . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A5
Governor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B3
t+ead, Cylinder -Valve and Rocker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A8.A9
Housing, Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..l?10
injection $ystem . . . . . . . . . . . . . . . . . . . . .. $. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..~~.B7
Manifold, Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A14
011 System . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . =. . . . . . . . . . ..B8.B9
Pfstonand CmmectingRod..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A12
Pump,Fuel . . . . . . . . . ..c . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . S$,97
$ewic@Kits and M6sca11an-us. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .................BII
Solenoid, Stop . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A14
Starter . . . . . . . . . . . . . . . . .+....... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B’I
Starter Parts . . . . . . . .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B2

OPTIONAL EQUIPMENT PARTS SECTION
ANernator, Flywheel LWiCO) -Begin Speck . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..o . . . . . . ..C2
Alternator, Flywheel (WICO) -Specs AThrou$hll . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C3
Cleaner, Air- Oii Bath . . . . . . . . . . . . . . . . . . . . . . . *.4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C4
Clutch (Rockford) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C10
Clutch (Twin CMse;. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C1O
Ccmtr@(t%ghmj . . . . . ..c . . . . . . . . . . . . . . . . . . . . . ..+ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . (24
Control, Governor -Variable Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C5
Control, Governor -Two Speed. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C6

Discharge, Air Shutter -Be$Bn Spec S.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C7
t31scharge, Air Shutter -$pec AYhrMgh R . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...!. . . . . . ..C8
Miscellaneous Qptions ., ,. ..,..0 . . . . . . . . . . . . . , .’ . . . . . . . . . . ! . . , . . . . . . . . . . . . . . . . . . C13

Starter Parts -24 Volt (191-0443).. “. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ... . ...! . . . . . . . Cll
Switch, High Air Temperature . . . . . . ., .,0... !. ..,... . . . . ...! . . . . . . . . . . . . . . . . . . . . . . C12

Switch, Low Oil Pressure . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ... ..,0. . . . . . . . . . . . . . . . . C9

OPTION
N64MIMZH

1
2
4
10

11
3
5
6
7
8

9
m.

s6?.0252[FamlArw law)



INTRODUCTION

This catalog applies to the standard industrial DJC Engines and factory installed options. Parts are arranged in
groups of related items. Each illustrated part m identified by a reference number corresponding to the same
reference number in the parts list for that group. f%rtS ilhMU#tiOfM are typi~ai. Using the Mode/and Spec No. frOm
tt~e engine nameplate, sel~t ths Parts that apply to your Engine Model and Spec No, l..ldess otherwise mentioned

in the description, parts are interchangaabie b@tw@@! models Right and left engine sides are determined by
facing the blower w’@ (front) of the engine. The specification letter advances (A to $, B 10 C, etc.) with
manufacturing changes.

STANDARD ENGINE PARTS SECTION

This section contains the engine parts used on standard engines listed in the Engine Data table

@W.02S2(WWIUARY Wl)



—-.

26z~

&&-

REF.
No.

1

2
.3
4
5
6
7

8
9

10
$1
12

13

14

PART cJT’y. PART
NO. w DESCRiPWON

GEARCASE ASSEMBLY
(Includes parts marked ●)
lW-W66 1 Begin Spec V
1~3~277 1 Speos A Through U-------
5TWJTTT i “Pin, Roll - Cup Stop
1!50-0838 1 “Shaft, &wsmmr
150-0777 1 “Yoke, Governor
518-0129 1 “Rin~, Yoke Retaining
509-0088 1 “seal, oil
510-0048 1 “Bearing, Governor Shaft

(WY)
510=0082 1 *Bearing, Governor Shaft (1/4”)
510-0043 1 “Bail, Governor Shaft Thrust
509-0087 1 “Seald Oil
850-0045 Washer, Lock - Spring (5/16”)
SCREW, CAP - HE: HEAD
600-0028 5/16-18 X 1“
110-0879 : 5/16-18 X 1-1/4”
61!$-0176 1 Screw, Cap - Hex Head

(#8-32 X 1/2)

150-1095 1 Arm Assembly, Governor
(Begin Spec R)

REF.
NO.

15

19

20

28

PART
NO.

150-0847

850-0045

800-0026

134-1532
103-0218
160-0721
103-0221
850-0050

800-0051

(WY.
USED

1

1

;

1

1

1
1
1

$

2

PART
DESCRIPTION

Arm, Governor (Specs A
Through Q)

Gasket, Gearcase
~~~kpla~e

Screw, Machine - Fiat Head
(1/4-20 X 1/2”)

Washer, Lock - Spring
(5/16”)

Screw, Cap - Hex l-lead
(5/16-18 x 314”)

B;ffle, Backplate’
Gasket, Flackplate
Gasket, Cover
Cover, Backplate Opening
Washer, Lock - Spring

(3/6”)
Screw, Cap - Hex Head

(3/8-16 x 1-1/4”)

● - Parts included in Gearcase Assembly,

+

SS7.02S2(APRIL 1978)



i\
26 27

30

W7W2S2 (PE!ORUARV1901)



1 110-1332 “1 6bck AaewrWy, Gytim$ef
(hwMdea parta marked”)

2 517-0103 1 “Ptlq, core we
e~in Spec T

3 5t7@53 1 “Ptug, Camshaft Opening
4 101=0365 1 •Bewia~, Pracision - C%rnahaft

5 101-0363 ~ 1 “Searing, Preeiaicm - Camshaft
Front

8 516-04)72 4 ‘Pin, Crankshaft Thrust
Waahew

7 101-0$66 1 “Qaalmt and Shim Kit,

“Washer. Fiot (17/XY ID
x ?t~w 00 ~ 1/8 Thick)

‘soIt, Cap - Hex Head
(Spatial)

“Tube, Breather - Spec A
Through s

Seal, 011Crankshaft Rear
Gae$mt,011Fill Tube

Begin SW S
spw A Tmough R
Washer, Lock - Sprin9

(wl&’)
Screw Cap - Hex Head

(5/16-18 x 8/4”)

20 Swo035 2

2! 101-0342 2

22 123-0645 1

23 %19-0066 1
24 123-M367 1
25 TUBE, OIL FILL

123-1086 1
123-0681 1

Bear!ng 26 WKWXM5 2
8 BEARU4G,PRECISION- tdAIBiW%’ontand Rear)

ml .0359 2 “Standard 27 600-0026 2
.002” lhxternizelQ’1-03W02

?()$.mg.~~
101-03$30-20
101-0359-30
101-0337
104-0420
305-0019

.020” Undemize

.0S0” Undemlze
%$iate,Rear Be&ring

● Waeher, Thrum - Cfank@Wii
● 8olt, Plate - Flew Bearing

Plate - Special
“Waeher, Flat (.3$1 ID x

.625 OD x .0596 Thick)
“Tube. Crankcase Oil - Front
●Tube, Cnsnkcaae Oil - Rear
●f3earhg Precision - Cmshaft

@nt4w
‘P)n, Gear Covar Allgnrnent
f%, Center Main Bearing

123-1056
123-0696

29 123-0191
30 %02-0475
31 102-0477
32 850-0055

1
1
1

;
10

13egjn Spec S
Specs A Through R
Gasket, Oil FM Cap
C3:;eLJil Base

Washer, Lock - Spring
(7/lt3”)

sc~~, Cap - Hex Head
(7/16-14 x 1-1/4”)

Plug, oil Drain (1/2)
Filter, Breather

Specs A Through R
Cap. Breather Tube

Specs A ?hrough S

‘Segin Spec P
Specs A ttwu N

2
1Q

10
11

2
6

12 526-0245 6
33 $80-0072 10

13
14
15

120-0566
120-0565
101-03$4

34 5CWM56
3s 123-$283

2
2

lr3
17

516-0141
SI$-0149

t-towing
18 BEAFllhK3 HALF, PRECISION - CENTER MAIN

101-036$ 2 ‘Standard
IQ$4361-02 2 .00%’ Undemize

37 TAPi%5T, VALVE
1?5-0195
115-0132 :

?0?-(%36?-10 2 .010” Undersize
101-0361-20 2 .020” Undemize

● - Parts Included in 110-1332 Cylinder Block Assembly

101-0361-30 2 .03W Undemize

Ss?.ossa(ramRuAnv 1ss1)



CYLNEMER HEAD, ‘VALVE AND RCXXM?

‘o---o

11--1 T
1

i!)0

‘=---%!

r’
14

49



CYLINDER HEAD, VALVE AND ROCKER

REF. PART
No! No,

1

2

3

4
5

12
14

15

16
17
18

19

20

21

22

23

24
25

26
2$
27
28

29
w
31

$QO-0094

526-0100

402-0??1
402-0362
403-0690
800-0030

115-0134

115-0130,
120-0628
526-0130

809-0042

403-0620

!520-0626

0T% PART
USED DESCRIPTION

1 8ar, LiRing- SwN.2sAthruH
(Order 403-0690 Bracket
(2) 800-0091 Screws
(2) 650-0060 Lock Washers)

2 Screw, Cap - Hex Head
(1/’2-13 x 2“)

2 W~her, Flat (9/16” !0 x
1-318” OK) X 7/64” Thk)

2 Cushion, Vibration
2 Spacer

EMacket, LlftlnQ
: Screw, Cap - Hex Head

(5/16-16 x 1-1/4”)
2 Cover As8ernbiy, Rocker

(Inciude$ Parts Marked “”)
2 ● “Gasket, Rocker Cover Mtg. ,
2 ““Line, 011
2 **Washer, Flat (17/64” 10 x

1“ OD X 1/16” Thk)
2 ● “Screw, Self Tapping -

Round Head (#1 O x 3/8”)
2 Nut. Extension - Spec A

through H
2 Stud, Cylinder Head - Spec A

through H
SCf?lEW, CAP - HEX HEAO
1?0-1264 10 Special
8oo-@503 12 f318-16 X 1-3/4”)
528-0174 12 Washer, Fiat (.406” ID x

781” ~D X 1345’” Thk)
123-1140 2 ,~-~ri!lpees+.. c+. . ..-.-.

505-0008 2 “piuQ. P@ - Spec A tbrouQh N
(Replacement Pad v@h
Cylinder Head)

505-0274 2 tt%tg. Hex - Begtn Spec P
116-01!50 8 Lgcknut. Roaker Arm
116-0t27 a Ball, Pivot
ARM, ROCKER
118-0128 4 Exhaust Valves
115-0128 4 Intake Valve$
ll&0859 8 cap. w-a Stm
1*fi-nmm
T T—

*
-+HX!% ‘Vetva stem

110”1220 6 tRetainer, Valve Sprins

REF.
NO.
32
33
34
35
36
37
38

39
40
41
42
43

45

46

47

PART OTY. PART
No. USED DESCRIPTION

110-1221 6 t%mng, Valve
509-0132 4 Seal, Oil - Valve Stem
ll@1278 4 tValve, Exhaust
110-1871 4 Valve, intake
115-01$6 2 t “Guide, Push Rod
115-0T62 s R5tud, mocker Arm
333-0106 4 Kit, Glow Plug (Includes

Gasket 110-0546)
i16-o149 8 Rod, Push
509”0084 8 Seal, PUSII Rod Sh~eid
115-0151 6 Shield. Push Rod
116-0146 6 Spring, Push Rod Shield
116-0155 8 Washer, Flat - Push Rod

Shield
GUIDE, VALVE
110-1869 4 t“lntake
110-1870 4 t“Exhaust
INSERT. VALVE SEAT
110-1268 8 t “Standard
110-1268-02 .002” Oversize
110-1268-05 .005” Oversize
110-1268-10 01O“ Oversize
110-1268-2S Ok%” Oversize
HEAD ASSEMBLY, CYLINDER (Replacement)

Without Va6ves (includes Parts
Marked “)

110-2941 2 Begin Spec P
110-2701 2 I%or to Spec P

Wtth VaMa$ (Includes F%rl$
Marked t)

110-2940 2 Eiegm Spec P
110-29s3 2 Prior twSfwc P

48 110-1223 2 Gasket, CyhrIU@r Haad
49 850-0045 $ Washer, Lock - Spring (5116’”;
50 502-0281 2 tConnectm, hwenad Male

“ - Parts Included in 110-2701 & 110-2@tl Assembly
t - Parts Included in ?10-2940& 110-29S3 Assembly

“* - Parts Included in FWcker Cover Assembly

S47.0262 (FE@WARV 1S81)



!%w. p&gy

No. No.

1

2 123-1283
3

4 503-0562
5 503-0170
6 503-0563
7 123-1047

8 516-0177

9 123-1049
1() 123-1061
11 503-0197
12 503-0564
13 505-0681
14 506-0682
15 $05-0683
16

17 815-0172

on.
USED

1

2
1

1
4
1
1

1

1
1
2
1
1
;
1
1

4

E%REATHEH

PRRT
DESCRIPTION

CaR, Breather Tube
(See Cyhnder Block& 0!1 Base)

Filter, Breather
Tube, Breather

(See Cyhnder Block & 011Basel
Hose, Rubber
Clamp, Hose
Hose. Rubber
Cover. Breather %lsttfwn

Damper
Pin, Cotter - Filter

Retainer
Gasket, Breather Darmer
Damper. Breather
C$amp, Hose
Hose, Rubber - Overflow
Nipple, Pipe - Oil Drain
Tee, Pipe - Oil Drain
NIp@e, Half - f+pe
Plug, Pipe - Oil Drain (See

Cylinder Block & Oil Base)
Screw. Cap - Hex Head

(#lo-32 x l“)

DAMPER (SPEC S)

5

11

-.

A1O



CAMSHAF? 4

11

‘o
1

14

RW. PART tM’Y. PART
NO. ?00. USED twsmtmm

1 CAMSHAFT - INCLUDES PIN
105-0240 1 Spec A Thru 54
105-0274 1 Segin Spat P

2 150-0775 1 Cup, Gowwror
3 510-0046 10 Ball, Fly
4 1054218 $ Gaar A$sambly, Camshatt

[Corvsists of Followhrg
Parts Marked with “)

5 106-0463 1 “Gear, Camshaft
e f50-+f374 1 ‘Spacer, Governor Ball
7 750-0?73 ●Ffate, Governor Elal!
8 816=W36 : “SWf$w, Governor Ball Spacer
9 105+205 1 WastWr, Thrust

10 5154001 2 K6y, Woodruff .
11 336-0195 1 Ring. FbNaining

12 147-0142 1 Gaar, Drive - Injection
Pump

13 ,,t 50-0078 1 Ring, Retaining
14 ‘-1 WO075 1 f% Centm’ - C@nshaft

is W@ 1 Kit. Governor Spiwwr
[,m~~g~~ of I . l~j~?~

Spacar, 3-815-0506
Screw)

a

● - included in Camshaft Gear Assembly

96?-02S2 (FEDnUARV 1901)



-

‘,

,

[
~ ,,-.’_x’x

nEP. PAnT
No. MO. s% &
1 mam SET. PISTON

3n4Eto 4 Stemed
1134HW05 4 -*- &emz4f
m3@t-3iit6 * .ew- Oweve@
113-01s20 4 .020” @ofS@*
l?3-olX%-30 4 .- OvUmiZ@
1734130-40 4 .040” @emiac?

2 PISTON AND Pthl NNCLiJOES RETAIN*F4G RW4GS}
*m S@4cP

1I2*109 4 St#mud
112-0109-0s 4 .00S’ Owmze
112-OWIO-1O 4 Olr Ouemze
112-0N19-20 4 .(EW OvemKza
112-010$-30 4 .03fF Owl?mze
112-0109+0 4 .W OwHWze

~AThrou@N
112-0103 4 Wnderd

?12-0103-10 4 .OlfY Overwze
1124MX3-20 4 W Overeize
?12-0103-30 4 .030’ Ovefeue
i iz.gt%~ 4 .040’” oveftize

-s “
‘\

No.

3

PART
ma. &no Om%%aw

fW PiSTON
112-00S3 4 Steneerd

n2-mtE @ Rift@ RewMng - Pm
114-0188 4 Rcx$ Aswnbfy. Comoctm$

[Fowl
WARING HN&F CONNECTING FtOO
?%4+W @ St#%#am
114-016+02 8 Otw &JneM*z*
114-0164.10 8 O?w’ Lhswstze
114.0184-20 e 02@ Uwet$uw
114-0184-30 e W UuYweize
114-0170 8 tluemng. Proton Pm .

Connecting FtoO-
~t-ftnwwd

805-0012 8 *I? Pmce {Spl?cml )

A12



CRANKSHAFT AND FLYWHEEL

.

Craniwhaft
Kay. crankshm
My, Gear
Key. Fly@eel
Gear, crantmdt
Washar. Re?alning

*

A13



.

m=.
No.

PAm
No.

PMT
0E8CRWT!0N

Solwoiu”slopping
RQWW, Fwng@r
Sfmmgimlngw

t+mgq FWmmg
Lead, Wwwd Cmwmd
@i@t@tqW@f%Qk$M9&Mng
Smw, Gsp “ *S w

(lUWJ x ‘lwj
Screw,, Machine * mwd Hwa

tw4m x Ifr)
\wiWhW. tack - Sfm$

(1$4-’]
ttut Hw [ W4-20]

8!24$48 2

6soaMQ 2

1143

-ae’+
.,,

EXHAUST MANIFOLD

oEs3’sJlo@JMF. PART
No. w%

MmfMd# EJIhamt
G4mkdmExhaM Mmiidd



9

REF.
No.

2

3
4
5

6

7
8
9

PART
NO.

191-0512
191’-0311
800-0051

600-0046

aw-oolo
864-0003
800-0052

CnYm
bUSED

3

7

1
1
2

1

1
1
2

1

PART
DESCRIPTION

Screw, Cap - Hsx Head
(318-16 x 2“)

Washer, Lock - Spring
(318)

Fiange, Mounting
Spacer, Fiange
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Screw, Cap - Hex Head

(3/8-16 x 1/2’)
Waaher, Lock - EIT (3/6”)
NM, Hex (3/6-16)
screw, Cap - Hex Head

(348-16 x 1-1/2”’)
Bracket. Sutmort10 191-0365

11 ktOTOR, STARTER fSee Sepwiie (iri%ip W Components)
191-0324 1 12 Voit
191-0443 1 24 VoR (optional)

SS7-0252(FEBRUARY 1$8



STARTER PARTS

9

6

8

b
1

2

1 i-”fEiilB%* ,,
Wi?9) ! . . “-

.

0
I14

\ L
.. .. ... .

‘+*

4
--

----6

5“

f
15 6

PARTREF.
NO.

PAR?
NO.

191-0324
?91-0712
191-0432
191-1023

QTY.
USED

1
1
1
1

1
1
1
1
1
1
1
1
1
1

1

1

;
1

DESCRIPTION

Starter
Armature
Clutch
Head Assembly, Cornmu!a?m

E..GIru
Coil Package. Field
Plate Assembly, Brush
Spring Set, Etwsh (Se! 0! 4)
Connector Package
Bearing (Bronze), Drive End
Spring, Plunger
Core Assembly, Moving
Swilch, Solenold
Yoke Parts Package
Stop and LockRmg Package,

Pinion
Thrust Washer Package,

Armature (Useas Required)
Brush Set. Service
Yoke
Cover, Solenoid
Boot, Rubber - Part of

Moving Core Assembiy

1
2
3

4

i
7
8
9

10
11
12
13

191-1024
191-? 025
191-1020
191-1263
191-0497
191-1027
191-1028
191-0433
191-1029
191-1030

14 191-1031

191-0434
191-1032
191-0468
191-1134

16
17
18

9S7.0252 (FESRUARY 1~~1)



–2

–11

REF.
NO.

;

3

4
5

6
7

8

12 1-3
9

10

11
12

13

PART PART
NO. l%7D DESCRIPTION

870-0131 2 Nut, Hex Locking (u1O-32)
JOINT, BALL
150-0939 2 Begin Spec R
150-0974 2 Specs A Through Q
LINKAGE ASSEMBLY
150-1132 1 Begin Spec R
150-0831 Specs A Through Q
850-0040 ; Washer, Lock - Spriig (1/4”)
800-0005 2 Screw, Cap - Hex Head

( 1/4-20X 3/4”)
150-1084 1 Spring, Governor - Begin Spec R
150-1083 1 Stud, Governor Adjusting

Begin Spec R
BRACKET ASSEMBLY
150-1110 1 Begin Spec R
150-0814 Specs A Through Q
NUT, HEX- ADJUSTING
862-0003 1 Begin Sped R (3/8-16)
104-0091 Specs A Through Q (3/8-24)
NUT, HEX - LOCK;NG (PALNUT)
870-0133 1 Begin Spec R (3/8-16)
870-0130 Specs A Through Q (3/8-24)
870-0053 ; Nut, Hex (#10-32)
150-0846 1 Spring, Governor - Specs A

Through Q
150-0822 1 Stud, Governor Adjusting

Specs A Through Q

10’

W7-02S2 (APRIL 1970)



i!::::::bti:y:::::3&:F~:::,
. . ..::..

. .

-.....,:;:;:

1

29

A-

2“0 do

39

E)
@

“,, ,,’
‘c

***8
“,

● ,**
“,

‘O*-
‘., ,*

4$

*’37

&30

47

967-02S2 (FEBRUARY 1901)



AIR CLEANER AND FUEL FILTER

REF.
NO.

1

2
3

4

5
6
7
8
CJ

Tt3

11
12

13

14

15

PART QTY. PART
NO. USED DESCRIPTION

COVER, AIR CLEANER
140-1194 1 Begin Spec T
140-0594 1 Specs A Through S
140-0595 1 Pan. Air Cleaner
140-0636 1 Element, Air Cleaner

(Includes Retainer)
865-0020 2 Nut, Wing

520-0621 2 Stud, Alr Cleaner
140-0584 1 Gasket. Atr Cleaner
140-0861 1 Indicator, Restriction
154-1378 1 Manifold, Intake
154-0733 2 Gasket. intake Manifold
~til~NIFOLD MOUNTING

- 2 1-7116’ Long
520-0338 2 2-7/0’ Long
870-0137 4 Nut, Hex - Locking (5/16-24)
154-0712 2 Heater, Manifold -12 Volt

(includes Gasket)
336-1331 1 Lead, Air Heater to

Sofanoid in Control
LEAD. GLOW PLUG TO AIR HEATER

Blade Type Terminal (Used on
Late Models)

336-1504 2 Number 1 and 4 Cylinders
336-1505 2 Number 2 and 3 Cylinders

Round Type Terminal (Used on
Earfy Models)

336-1314 Number 1 Cylinder
336-1313 : Number 2 and 3 Cylinder

LINE. FUEL PUMP TO SECONDARY FILTER
149-1189
149-0806

16 502-0003

17 122-0325

18 526-0068

19 801-0074

20 502-0080

21 149-1185

22 850-0045

23 800-0026

24 122-0326

25 526-0066

1
1
1

1

3

1

2

1

3

3

1

1

Begin Spec S
Specs A Through R
Connector. Primary Fuel

Filter Inlet - Begin Spec S
Filter, Fuel - Primary - Begin

Spec S (Includes l-52&O068)
Washer, Flat (29/64” ID x

3/4 00x 1/16 Thk) - Begin
Specs

Screw, Cap - Hex Head
(7/16-20 X 1-$/4) -

Begin Spec S
Plug, Drain - Fuel Filter -

Begin Spec S
Adapter, Fuel Filters - Begin

Specs
Washer, Lock - Spring (5/18”)

- Begin Spec S
Screw, Cap - Hex Head

(5/16-18 x 3/4”) - Begin
Specs

Filter, Fuel - Secondary -
Begin Spec S (Includes
1-526-0068)

Washer, Ftat (25/84” ID x
9/16 OD X 1/16” Thk) -
Begin Spec S

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

26 801-0053 1 Screw, Cap - Hex Head
(3/8-24 X 2’)
Begin Spec S

27 502-0099 1 Elbow, Reducer - Secondary
Fuel Filter Outlet
Begin Spec S

28 LINE. FUEL -SECONDARY FILTER TO INJECTION PUMP
501-0129
501-0091

29 517-01W9

30 140-0706

3’1 140-0705
32 508-0103

33 508-0102

34 332-0829

35 114-0023

36 505-0180

37 503-0171

38 503-0328

39 123-0732

40 149-0408

41 502-0041

42 149-0769

43 149-0428

44 149-0456

45 149-0455

46 149-0493

47 149-1078

48 149-0846

1
1
i

1

:

2

1

2

1

1

1

1

1

2

1

1

1

1

1

1

1

Begin Spec S
Specs A Through R
f%ug, Core Hole

Intake Manifold - Begin Spec R
Gasket, Mamfold Heater

Insulator
Plate, Manifold Heater Mtg.
Sleeve, Insulator - Manifold

Heater
Washer, Insulator - Mamfold
Heater
Strap, Jumper - Mamfokt

Heater
Screw, Cap - Hex Head

(1/4-20 x 1-1/4”) Marufold
Heater Mounting

Plug, Intake Manifold
(1/4” Countersunk)

Clamp, Breather Hose
Specs A Through R

Hose, Breather
Specs A Through R

Tube, Nylon - Breather
Hose to Manifold
Specs A Through R

Filter, Fuel - Secondary
(Includes Cartridge] - Specs
A Through R

Elbow, Inverted Male -
Specs A Through R

Plug, Bleed - Secondary
Filter - Specs A Throuqh R

Cartridge. Secondary Filter
Specs A Through R

Gasket, Secondary Filter
Bowl to Cover - Specs
A Through R

Gasket. Secondary Filter
Cartridge to Head - Specs
A Through R

Gasket, Secorldary Filter
Cartrtdge to Retainer
Specs A Through R

Fitter. Fuel - Mounted
Between Fuel Tank and
Transfer Pump
Specs A Through R

Larlrldge (For 149-1078
Filter) - Specs A Through R

B5
9S7-02S2 (FEBRuARy 1S81)



1

8

..+
.

yji5zjP~,-.e
14 =---=-- .-d ‘

33 .- ““-z

&
11

FUEL PUMP AND INJECTION SYSTEM

1
...............................................

1,

42

Ji-’,,.,,,,P, “’!\lil..................................●*,..
$:s=.;::::::li’’”::””!!!~:::::::::f11

1 “J I 111111*J:*1-jj~.iflx@--m:::id;fgr-J “
26

~p

28 “I

4 0

f

e
o

‘:-

o

?f

●

~o

35
20 ‘g

30

A
29

tl

r
–39

967 0252



FUEL PUMP AND INJECTION WSiEfW

REF. PAST PA@T
NO. NO. I%!D DESCRIPTION

149-1046 1 Repair Kit, Fuel Pump
(Includes Diaphragm and Gaskets)
Note Does not apply for AC pumps

1 ADAPTER , INJECTION NOZZLE
147-0132 2 Ntimber 2 and 4 Cyhnders
147-0133 2 Number 1 and 3 Cyhnders

2 147-0043 4 Gasket, Nozzle l-feat Shield
(Asbestos)

3 147-0268 4 Nozzle Only (Component of
Nozzie and Holder Assembly)

4 110-0419 4 Gasket, Nozzle Heat Shield
to Head (Copper)

5 147-0044 4 Shield, Nozzle Heat (Steel)
6 ELBOW, INVERTED - FUEL RETURN LINE

502-0065 2 45” - Number 1 and 4 Cyhnders
502-0002 2 90°- Numbers 2 and 3 Cylinders

7 147-0243 4 Gasket, Nozzle
8 147-0741 4 Flange, 1njection Nozzle

Hold-down
9 147-0136 4 Nmzfe =%d Holder Assembly

10 149-0463 1 Screen, Fuel Pump Filter
11 149-0792 1 Gasket, FutA Transfer

Pump Mounting
12 149-0517 Gasket, Fuel Pump Bowl
13 502-0002 ; Elbow, Fuel Pump Inlet

and Outlet
14 149-1307 2 Washer, Flange - Fuel Pump

Mounting
15 502-0245 1 Adapter, Return 1 mes
16 LINE. lNJECTlON PUMP TO NOZZLE

Begin Spec R
149-1150 1 Number 1 Cylinder
149-1151 1 Number 2 Cylinder
149-1152 1 Number 3 Cyhn aer
149-1153 1 Number 4 Cylinder

Specs A Through Q
149-0963 1 Number 1 Cyhnder
149-0964 1 Number 2 Cylinder
149-0965 1 Number 3 Cylinder
149-0966 1 Number 4 Cyhnder

17 LINE. NOZZLE FUEL RETUR?+
Begin Spec P

149-1060 Number 1 Cylinder
149-1059 ; Number 2 and 3 Cy!irrrrs .
$49-106? 1 Number 4 Cylinder

Specs A Through N
149-0309 Number 1 Cylinder
149-0908 ; Number 2 and 3 Cyhnders
149-0910 1 Number 4 Cylinder

18 LINE tNJECTiON PUMP TO FUEL RETURN LINES TEE
149-1062 1 Begin Spec P
149-0949 1 Strecs A Through N

?9 862-0015 4 Nut, Hex (5/16-?8!
2C 850-0045 4 Washer, Lock - Spring (5/16’)
21 147-0183 1 Valve. Bleeder - Injection

Pump

REF. PART QTY. PART
NO. NO. USED OESCRIPT!ON

22 PUMP, INJECTION - FUEL
14742232 1 6egin Spec R (Includes

Buttons 1.2,12,13)
147-0231 1 Specs A Through 0

(Includes Buttons 1,2,12,13
and Injection Lines)

23 149-1704 1 Pump. Transfer - Fuel
24 BOWL, FUEL PUMP-GLASS (Measure

for Correct Length )
149-0116 1 2-318’ Long
149-1168 1 J-5/0’ Long

25 ELBOW. INJECTION PUMP INLET
502-0039 1 Begin Spec S
502-0054 Specs A Through R

26 BUTTON, injection PUMP PLUNGER

27
28

29
30

31
32

33

34

35

147-0147
147-0148
147-0149
147-0150
147-0151
147-0161
147-0152
147-0153
147-0154
147-0155
147-0156
147-0190
147-0189
147-0188
147-0187
147-0186
520-0129
509-0094

147-0182
147.0196

147-0145
800-0508

800-0027

526-0122

526-0022

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
1

1
1

:

2

8

4

119- Marked 1 or A
116- Marked 2 or B
113- Marked 3 or C
110- MarkW 4 or D
107- Marked 5 or E

.104 - Std Marked 11 or No Mark
101- Marked 6 or F

.098 - Marked 7 or H

.095 - Marked 8 of J
,092- Marked 9 or K
.089 - Marked 10 or L
.122 -Marked 120r M
.125 - Marked 130r N
,128 -Marked 140r P
.131 -Marked 150r R
.134 -Marked 160r S
Stud. ln@ctlon Pump Mc)untmg
Seal, O-Ring - InjectIon Pump

to Crankcase
Tappet. Injection Pump
Gasket, O-Ring - InjectIon

Pump Tappet
Shim Kit, Injection Pump Mtg
Screw, Cap - Hex Head

(5/16-18 X 2-3/4’)
Screw, Cap - Hex Head

(5/16-18 X 710’)
Washer, Flat

(11/32 ID X 23/32 OD X 10 GA)
Washer, Flat

(~1/641D x9/160 Dxl/16Thk)
~~ BAIL, FIUEL pIJMp BOWL (Measurefor

Correct Length)
149-1006 1 3-518” Long
lAg-ll~Q 1 2-7/0’ Long

37 147-0254 1 Gasket, Delivery Valve Cap
38 147-0253 1 Cap, Delivery Valve
39 502-0176 1 Adapter, Ptpe - Bleeder Valve

to Pump (Early Models)
40 501-0007 2 Line, Fuel (28”)
41 502-0048 1 Tee, Return Line (Early

Models)
42 502-0029 1 Bushing, Pipe - Return Line Tee

to Pump (Early Models)
43 147-0259 1 Ring, Retaining - Tlmmg Button

Q

SS7-0252 (FEBRUARY 1981)



,/

37

6 35 36

liJ /$-

32 LM!i
06
e

34

33

4%40

,!‘ --39,:

-38

&
,%

REAR MA RIN6
PLATE

1



REF.
No.

PART PART
No. :s;0 tWESCRIPiiON

~EF. PART QTY. PART
No. ‘“-rue. USEU DESGRWTIUN

502-0053 1 Elbow. Street (45° )
193-0006 1 Gauge. CM Pressure
LINE, CYLINOER HEAD TO CYLINDER TEE
120-0635 1 Specs P Through S
120-0575 Specs A Through N
CONNECTOR, Olj LINE TO TEE
502-0097 1 Specs P Through S
502-0030 1 Specs A Through N
TEE, RESTRICTED - FRONT CYLINDER HEAD
502-0282 ? Spmxs P Through S
502-0242 Specs A Through N
LINE, INJECTIONIPUMP TO CYLINDER HEAD
120-0632 1 Specs P Through S
120-0583 Specs A Through N
CONNECTOR, Ol; LINE TO TEE

1 CONNECTOR. OIL LINE TO CYLINDER I-EACI
502-0281 2 Begin Spec T (Restrlc!ed J
502-0281 1 Specs P Through S (Restricted)
502-(X)97 Specs A Through N
120-0695 ; Line. 0:1- Cylinder Head

to Tw - E%gm Spec T
502-0373 1 Tw. Ott Lines - Cylinder

Heads - Begin Spec T
120-0698 1 Line. Ott - Begin Spat T
502-0037 1 Elbow, 011 Lme - Begin Spec P
502-0242 1 Tw. Oil Lines

(Cylinder Block)
502-0051 1 CouPlmg, Pipe - 0?1 Linee

Cyhnder Block) -
Begin Spec P

502-0082 1 Nipple, Pipe - Hex -
Begn Spec P

CONNECTOR. INVERTED MALE (Restricted)
502-0274 1 Begin Spec P
502-0030 1 Spats A Through N
LINE, ADAPTER TO CYLINDER BLOCK TEE
120-0614 1 Begin Spec P
120-0584 1 Specs A Through N
ELBOW. INVERTED MALE - ADAPTER

25
26
27

2

3

4
5
6

7

28

29

30

31
8

9

502-0097
502-0030
120-0602
120-0601
120-0547

1
1
1
1
1

Specs P Through S
Specs A Through N
Bracket, Intake Cup
Cup Assembly, 011 Intake
Pump Assembly, 011
(Components Not Sold Separately)
Washer. Lock - Spring (5/16” )
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
Gasket Kit, 011 Pump
Valve, 011 By-Pass
Spring. By-Pass Valve
Plug, Pipe - Od By-Pass

Valve
Cooler, Oil (NOTE: Specs A

Through Q also order
501-0109 and 501-0110 Lines)

Bracket, Oil Cooler Mounting
Screw, Cap - liex Head

( 1/4-20 X 1/2”)
Washer. Lock - Spring (1/4” )
Nut, Hex (1/4:20)
Elbow. 011 Cooler Lme

to Adapter
Line, Flexible (Short Elbow)
Line, Flexlble (Long Elbow)

32
33
34

10
35
36

850-0045
800-0030

2
2

11
37
38
39
40

120-0580
120-0539
120-0555
505-0274

~.~~

502-0019
505-0274
122-0246
122-0245
850-0045
800-0028

1
1
1
1

:
3

Begin Spec P
Specs A Through N
Plug, Pipe - !Yotted
Gasket. Filter Adapter
Adapter, 011 Filter
Washer, Lock - Spring (5/ 16“ i
Screw, Cap - Hex Head

(916-18 X l’”)

Thermostat, Oil Temperature
Spring. Thermostat
Gasket. Thermostat Cover
Cover, Thermostat
Washer, Lock - Spring

(1/4”)

Screw, Cap - Hex Head
( 11’4-2Q x 314’. )

Falter, 011
Plug. Ptpe - Square Head

(1/6-)

1
1
1
1

41 102-0843 1

17
18
19
20
21

22

309-0130
122-0242
122-0243
122-0244
850-0040

42
43

102-0518
800-0003

1
4

44
45
46

853-0013
862-0001
502-0277

4
4
2

800-0005 3
47
48

501-0109
501-0110

1
1122-0185

505-0057
23
24

SS7-0252(FEBRUARY 1SS1)



AIR MOWING

27
1

‘ 33
t I

I,
[

ftEF. PART OTY. PART
No.

4
5
6

7
8

No.

134-1447
854-0014
815-0235

8oo-0007

USED DESCRIPTtON

“Housi* BM2wer
: Washer. Lock - IT (1/4”)
6 Screw. Cap - Hex Head

(1/4-20 x 5/8”]
Grille and Plate

: ReteirW -GrilIe
3 w+mltet, “Flat (.20&’ ID x

38’ OD X

1/32” Thk)
3 Washer. Lock - Spring (1/4”)
3 Screw, Cap - Hex Head

(1/4-20x l“’)
9 BRACKET, BLOWER HOUSING AND CYLINDER

AIFt HOUSING COVER
134-1703 1 Front
134-1704 1 Back

10 517-0035 1 plug. Dot B@on - Begin
SPec R

‘“l,
% 2

3

0-37

REF. PART
NO. NO. :SYD

PART
OESCRIPTtON

19

20
21

22

26

27
28

29
11 134-1088 1 SuDDort, Blower Housirva and Grille 30
12 850-0045 2 W&her, Lock - Spring r5116) 31
13 600-tX124 2 Screw, Cap - Hex Heed

(5/16-18 x 1/2”)
14 134-1449 1 Housing, Cylinder Air - Front
~~ W1-oo40 4 Waaher, Lock - Spring (1/4”)
16 815-0235 4 Screw. Cap - Hex Head

(1/4-20 x 5/8)
17 PAN, CYLINDER Al;{ HOUSING (BOTTOM)

134-1418 1 Begin Spec T

134-1418 Specs A Through R
18 854-0013 ; Washer, Lock - IT (#12)

32

33

34
35
36

37

NOTE:

815-0235 2 Screw, Cap - Hex Head
( 1/4-20X 5/8’)

134-1200 1 Cover, Cylinder Air Housing
526-0021 4 Washer, Flat (17/64” ID x

3/4’ 00 X 1/16’ Thk)
6@2-QQM 4 Screw, Cap - Hex Head

[1;4-20 x 5/8”)
134-1051 Housing, Cylinder Air - Ftear
8544010 ; Washer, Lock - IT (#IO)
Qt 3-0097 2 Screw, Machine - Round Head

(#lo-32 x 5/16”)
BAFFLE CENTER CYLINDER
134-1097 1 Injection Pump Side
134-1098 1 Opposite Side of Injection Pump
854-0014 1 Washer, Lock - IT (1/4’)
812-0165 1 Screw, Machine - Round Head

(1/4-20 X 4-1/2”)
134-1202 Panel, Door - Air Housing
134-1089 ; Bracket, Air Housing Door
134-1373 2 Screw, D@x Panel (Special)
134-1180 4 Washer, Retainer - Door Parrel

(Also 8 used on top
cover on some early models)

870-0194 6 Nut, Clinch (1/4-20)
Door Panaf and Cover

508-0005 2 Grommet, Rubber (9/16”)

853-0008 4 Washer, Lock - ET (#8)

813-0098 4 Screw, Machine - Round Head
(#10-32 X 3/8”)

517-0108 2 Plug, Dot Button (l-1 /8” Hole)

Blower Housing changes with various combinations of fact



SERWCE KITS AND MISCELLANEOUS

PART PART
No= &:u ~SCB!PT!QN

*11OO 1 Decal Kit
166-0067 1 Gasket KIt
OVEFWtAIA KIT
522-U?* 1 eegm Spec s
%?2-0202 1 sf)ecs A Through R
PAINT TOUCH-UP @ressur~zed Can)

As Req Non+etalhc Green {13 oz. )
S2HM3? AS Req Metalhc Green (16 oz )
52s-0454 As Req Grqe (13 oz. )

NO= For other kits. refer to the group for the part m quest!oo

9S7.02S2 (FEDRUARV t~I)



This section contains parts listing of factory installed options,

NOTE: options may not be applicable to all models; for field
installations, additional parts are usually required.

9&7-0252 (FEBRUARY 1981)



OFIVON 1

FLYWHEEL ALTERNATOR (WICO) - BEGIN SPEC V ~

@t@

QTY. PART REF. PART
USED DESCRIPTION NO. NO.

PARTQTY.
USED

1
4
1

;
2
3
3

1

1
4
3
3

REF.
NO.

2

# 3
4
5

PART
NO.

134-1556

DESCRIPTION

1

1
1
4

4

4

4

:

6
1

1

Flywheel Assembly (Includes
Parts Marked ●)

●Gear, Ring
“Hub, Flywheel
“Screw, Cap - Hex’Head

(3/8-24 X 2“)
“Washer, Flat (19/32’; ID x

1-1/8 OD x 16 Ga. Thk)
“Spacer and Bellville

Washer Assembly
●Nut, Hex - Locking (3/8-24)
Rotor
Screw, Machine - Round Head

(#12-24 X 1-1/2”)
Washer, Lock - Spring (#12)
Stator Assembly (includes

Parts Marked A)
@tator Only (Includes

14
15
16

323-0759
323-0488
321-0165

AConnector, Socket Housing
ASocket, Connector (Female)
AHolder, Fuse (Includes

30 Amp Fuse)
AFuse (30 Ampere)
ATerminal, Crimp
AConnector, Faston

Washer, Lock - Spring (#10)
Screw, Mactiine - Round Head

(#10-32 X 1-1/4’)

Regulator, Voltage
(Includes parts marked t)

TConnector, Socket Housing
tPin, Connector (Male)

Washer, Lock - Spring (1/4’ )
Screw, Cap - Hex Head

104-0423
134-1401
801-0054 17

18
19
20
21

321-0162
332-0529
332-0556
850-0030
813-0107

6 528-0187

7 y4-0543

115-0150
191-0400
812-0133

8
9

10

22 305-0478

23
24
25
26

323-0763
323-0496
850-0040
800-0006

1:
12

850-0035
191-0918

(1/4-20 x 7/8’)
191-072413

Leads to Connector)
● - Parts included in 134-1556 Flywheel Assembly.
A- Parts included in 191-0918 Stator Assembly.
t - Parts included in 305-0478 Regulator.

(FEeRUARY 1981)



OPTION 2
FLYWHEEL ALTERNATOR (WICO) - SPECS A THROUGH U

11

1

9

14

‘d

.
w

13

REF.
No.

REF. PART
NO. NO. &l’D

PART
DESCRIPTIONWY.

USED

1

PART
DESCRIPTION

Flywheel Assembly (Includes
Parts Marked “)

●Gear, Ring
“Hub, Flywheel
“~rew, Cap - Hex Head

(318-24 X 2)

“Washer, Flat (19/32” ID x
1-1/8 OD x 16 Ga. Thk)

●Spacer and Bellville
Washer Assembly

●Nut, Hex - Locking (3/8-24)
Rotor
Screw. Machine - Round Head

(#12-24 X 1-1/2)
Washer, Lock - Spring (#12)

PART
NO.

134-1556

;04-0423
134=1401
801-0054

Stator
Holder, Fuse (Includes

20 Amp Fuse)
Fuse (20 Amp)
Strip, Marker
Block, Terminal (4 Place)
Grommet, Blower Housing
Regulator, Voltage

(12 Volt, 2 Step)
Rectifier Assembly

(includes Mounting Brackets)
Bracket, Rectifier Mounting

12 191-0509
13 321-0103

1
1

2

3
4
5

1
1
4

14 321-0128
15 332-0872
16 332-0537
17 508-0071
18 305-0261

1
1
1
1
1

52&Ol 87 46

104-0543 47
19 305-0267 1

8
9

10

115-0150
191-0400
812-0133

220 305-0262

● - Parts included in 134-1556 Flywheel Assembly.
NOTE: Blowek Housing changes with factory options. Refer to

factory for Blower Housing giving Complete Model, Spec
and Serial Number.

967-0252 (FEBflUARV 1981)

850-0035 611



OPTION 3
CONTROL [ENGINE)

A

REF. tiART QTY. ‘ PART
NO. NO. USED DESCRIPTION

REF.
NO.

7
8
9

10

11
12
13

14
15

PART
No.

140-0677

100500
140-0519
503-0365
503-0444
140-1212
800-0003

650-0040
S62-0001
600-0015

800-0007

650-0040
140-0584
505-0006

14@1260
140-0961

1 HOUSING, CYLINDER AIR- REAR (For Engines

4 with Start Switch, Glow Plug Switch and Fuel Solenoid

L

Switch. For Engines with Additional Controls refer to factory)
134-2256 1 Begin Spec V
134-1508 1 Specs A Through U

2 308-0198 1 Switch, Start
308-0007

_ -$&

1 Switch, Fuel Solenoid
;\ 4 308-0028 1 Switch,Glow Plug

5 332-0592 1 Jumper, Terminal (Start
Switch on Engines with

b Oil pressure Switch)
6 322-0069 1 Light, Pilot - Red

(Engines with Charging Alternator)
7 322-0017 1 Lamp, Pilot Light

m,r ‘1 ! (Engines with Charging Alternator)

\! 2

OPTION 4
OIL BATH AIR CLEANER

.4

an.
USED

i

1

:
1
1
2

2
2
1

1

2

;

1
1

DESCRIPTION

Conversion Kit, Oil Bath
Air Cleaner (Includes all
parts in this group)

Cleaner, Air - Oil Bath
Band, Ah Cleaner
Clamp, Hose
Hose, Air Cleaner to Adapter
Adapter, Air Cleaner
Screw, Cap - Hex Head

(1/4-20 x 1/2)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 x 3)
Screw, Cap - Hex Head

(1/4-20 x l“)
Washer, Lock - Spring (1/4”)
Gasket, Adapter Mounting
Ptug, Slotted - Intake

Manifold
Fitting, Safety Filter
Indicator Assembly, Service

967.0252 (FEBRUARY 1901)



REF. PART
NO. NO. :SYD

~ ~~~_~& ~

2 JOINT, BALL
150-0939 2
150-0974 2

3 LINKAGEASSEMBLY
150-1132 1
150-0631

4 871-0010 1
5 150-1099 1

6 150-1084 1

7 150-1083 1

-.

OPTION 5
GOVERNOR CONTROL (VARIABLE SPEED)

22 23

10

PART
DESCRIPTION

Nut, Hex - Locking
(#10-32)

Begin Spec R
Specs A Through Q

Begin Spec R
Specs A Through Q
Nut, Hex (#10-32)
Arm Assembly, Governor - Begin

SPec R
Spring, Governor - Begin

Spec R
Stud, Governor Adjustin~

Begin SpeC R
8 NUT, HEX -GOVERNOR ADJUSTING STUD

862-0003 1 Begin Spec R (3/8-16)
104-0091 Specs A Through Q (3/6-24)

9 NUT. SELF LOCK;NG (PALNUT)
870-0133 i Begin Spec R (3/6-16)
870-0130 1 Specs A Through Q (3/6-24)

10 BRACKET ASSEMBLY, GOVERNOR

f

*

o
+20

PART
DESCRIPTION

REF.
NO.

PART QTY.
NO. USED

150-0922

150-0921

1

1

11 SPRING. GOVERNOR CONTROL
Speed Range 1200 to 1800 RPM

(1-15/16’ Coil)
Speed Range 1200 to 2500 RPM

(1-13/32’ Coil)
12 150-0918
13 150-0917

14 150-0916
15 153-0014
16 810-0074

17 150-0907

18 150-0915
19 150-0914
20 150-0978
21 150-0908
22 150-0846

..

23 150-0822

1
1

1
1
1

1

1
1
1
1
1

1

Screw (Special)
Bracket, Governor Control

Mounting
Bracket, Lever Arm
Nut, Choke Wire Stop
Screw, Machine - Round Head

Brass (#8-32 x 3/16”)
Spring, Speed Control Lever

Tension
Screw, Special
Ratchet Speed Control
Bracket, Governor Stop
Lever, Speed Control
Spring, Governor

Specs A Through Q
Stud, Governor Adjusting

Specs A Through Q
150-1111 1 Begin Spec R
150-0913 1 Specs A Through Q

9S7-0252 (APRIL 197s)



OPTION 6
CONTROL (TWO SPEED)

,#’@@y$
2 4

Irj ‘y”

3

, 26 25

1
k

2

i
e+ ~

10

REF. PART
No. No. $&

1 870-0131 2
2 JOINT, BALL

150-0939 2
150-0974 2

3 L{NKAGEASSEMBLY
150-1132 1
150-m31

4 871-0010 ;
5 150-1099 1

20

PART
DESCRWTION

REF. PART _.-.Olw
tin-.V. un..”. USED

1 I SpR\NG. GOVERNC)R CONTROL
Nut, Hex - Locking (#10-32) 15WJ922 1

Begin Spec R 150-0921 1
Specs A Through O

12 150-0918 1
Begin Spec R 13 150-0917 1
Specs A Through Q 14 15W916
NM, Hex (#10-32) 15 526-0116 ;
Arm Assembly, Governor

Begin Spec R 16 307-0628 1
Spring, Governor - Begin Spec R 17 150-0907 1
Stud, Governor Adjusting

6 150-1084 1
7 150-1083 1

Begin Spec R “ -
8 NUT, HEX -GOVERNOR ADJUSTING STUD

862-0003 1 Begin Spec R (3/6-16)
104-CK)91 1 Specs A Through Q

(3/8-24)
9 NUT, SELF LOCKING (PALNUT)

870-0133 1 Begin Spec R (3/6-16)
870-0130 1 Specs A Through Cl (3J8-24)

10 BRACK~ ASSEMBLY. GOVERNOR
150-1111 1 Begin Spec R
150-0913 1 Specs A Through Q

PART
DESCRIPTION

23
24
25

26

27

15tH)915
150-0906
150-0905
150-0925
150-0923
516-0036
150-0904
150-0622

150-0646

115-0025

1
1
1
1
1
1
1
1

1

1

Speed Range 1200 to 1800 RPM
(1-15/16’ Coil)

Speed Range 1200 to 2500 RPM
(1-13/32” Coil)

Screw (Special)
Bracket, Governor Control Mtg.
Bracket, Lever Arm
Washer, Flat (.200” ID x

3/8” OD X 1/32” Thk)
Solenoid, Governor Control
Spring, Speed Control Lever

Tension
Screvv(Special)
Bracket, Solenoid Mounting
Plunger, Solenoid
Joint, Ball
Rod, Solenoid to Lever
Key, Cotter - Solenoid Rod
Lever, Control
Stud, Governor Adjusting

- Specs A Through C)
Spring, Governor - Specs A

Through Q
Nut (Special) - Lever Arm

Bracket



REF.
No.

1
2
3

4

5
6
7
8
9

10
11

12
13
14
15

.16
17
18
19

OPTION 7
AIR SHUTTER DISCHARGE - BEGIN SPEC S

3

28

PART
NO.

134-3754

134-1805
134-2411
134-1802

134-1601

134-1614
150-1358
134-1606
134-1607
134-2900
134-1248
134-1610

134-0656
309-0065
134-0656
134-1817
516-0004
516-oOo6
134-1605
134-1604

1

QTV.
USED

1

:
1

1“

2
T
1
1
4
2
1

?
1
1
1

;
1
1

PART
DESCRIPTION

Shutter Assembly. Complete
(Internal Springs)

Duct only, Air Outlet
Bracket and Pivot, Shutter
Bracket arid pivot, Shutter

and Rod
Bracket and Pivot, Shutter

and Spring
Shutter. Air Outlet
Joint, Ball
Rod, Shutter Control - Upper
Rod, Shutter Control - Lower
Bearing, Shutter
Bearing, Actuating Arm
Bracket and Guide

Vematherm
Spring, Vernatherm Element
Element, Vernatherm
Spring, Shutter Return - Lower
Spring, Shutter Return - Upper
Clip, Rod End - Right Side
Clip, Rod End - Left Side
Shaft, Actuating Arm
Arm, Actuating

37 v
REF. PART
NO. NO.

20 508-0002
21 526-0213
22 134-1375
23 154-0738
24 526-0175

25 815-0194
26 815-0235

27 813-0097

28 821-0010

30 853-0008
31 853-0016
32 853-0013
33 856-0006
34 870-0131

35 860-0015
36 870-0178
37 870-0131

PART
DESCRIPTION

Grommet, Rubber
Washer, Actuating Shaft
Plate, Exhaust Outlet Cover
Gasket, Exhaust Outiet
Washer, Flat (41/64’ ID

X 29/32” OD X 1/16” Thk)
Screw, Cap- Hex Head (#10-32 x3/8)
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Screw, Machine - Round Head

(#10-32 X 5/16’)
Screw, Cap - Hex Head

Locking (1/4-20 x 1/2)
Washer, Flat (11/32” ID x

1“ OD X 3/32’ Thk)
Washer, Lock - ET (#8)
Washer, Lock - ET (5/16’)
Washer, Lock - ET (1/4”)
Washer, Lock - EIT (1/4’)
Nut, Hex - Locking (#10-32)

Nut, Ham - Hex (5/1618)
Nut, clinch (1/4-20)
Nut, Lock (#10-$2)

Shutter Mounting

SS7 0252 (FEBRUARY 1981)



OPTION 8
AIR SHUTTER DISCHARGE - SPEC A THROUGH R

e“ ‘ .

2,

8

REF.
NO.

;
3
4
5
6
7
8

9
10
11
12
13
14
15
16
17

PART
NO.

134-1234

134-1242
134-1238

150-1358
134-1247

154-0738
309-0162

134-1248
134-1244
134-0658
309-0085
134-0858
518-0004
134-1437
134-1375
508-0002

WY.
USED

1

3
1
2
1
1
1
1
1

4
1
1
1
1

;
1
1

PART
DESCRIPTION

Shutter Assembly, Complete
(External Springs) - For
replacement order 134-3754

Bracket and Pivot
Bracket, Shaft and Pin Assembly
Shutter
Joint. Ball
Rod, Shutter COIWOl
Duct only - Not Sold Separately
Gasket. Exhaust Outlet
Switch, Hi-Temperature

Specs A Through N (Mounts
on Air Ducts)

Bearing, Shutter
Bracket and Guide, Vernatherm
Spring, Vernatherm Element
Element, Vernatherm
SPring. Shutter Return
Clip, Rod End
Spring, Shutter Pivot
Plate, Exhaust Outlet
Grommet, Rubber

SS7-0252 (FEaRUARY 1981)



OPTION 9
LOW OIL PRESSURE SWITCH

13
8

@

14

F

o
.

16

6

18

@

17_o ‘

e

REF.
NQ.

1
2
3
4
5

10
11
12
13
14

15

16

17
18

19

PART
No.

191-0496
309-0134
30S0152
160-0362
160-0720
160-0721
191-0392
191-0388
160-0711

160-0808
160-0774
160-0773
338-0258
309-0169

520-0347

502-0053

320-0104
304-0217

865-0011

QTY.
USED

1
1
1
1
1
1
1

;

1
1
1
1
1

1

1

1
1

1

PART
DESCRIPTION

Plate, Centrifugal Switch
Switch, Centrifugal
Plunger
Diaphragm, Switch
Spacer, Control
Gasket, Switch Plate
Cover, Switch Plate
Control Assembly, Switch
Spring, Weight (Included

in Switch Control Assembly)
Disc, Tinrust Piunger
Plunger
Spring, Plunger
Harness, Cen::ifuga! Switch
Switch, Low Oil Pressure

(Notre Engines with factory
mounted controls see optional
engine control group)

Stud, Steel
(#10-32 X 1-5/8”)

Elbow, 45°- Low Oil
Pressure Switch Mounting

Relay, Emergency Start
Resistor, Fixed (l-Ohm,

10 Watt)
Nut, Wing (10-32)

NOTE: All parts listed are used when controls are not factory
mounted. Engines with factory mounted controls re-
quire only the oil pressure switch and elbow (See also
Engine Control group).

SS7-0252 (FEeRUARY 19S1)



OPTION 10
CLUTCH (ROCKFORD)

1 6
1 4 n

t

@

8*

d c’
I

T
7 -\

f

T
‘=< ,,

13

9 ;0

PART REF. PART
DESCRIPTION NO. NO.

REF.
NO.

PAST
NO.

cm?.
USED

on.
USED

8

8

8
1

PART
DESCRIPTION

Washer, Lock - Spring
(5/16’)

Screw, Cap - Hex Head
(3/8-16 x 1-1/4”)

Washer, Lock - Spring (3/8’)
Crankshaft

190-0251
515-0006
805-0019

1 Housing, Clutch 10 850-0045
1 Key, Clutch
4 Bolt, Place (3/6-16 11 600-0051

x 1-7/16)
1 Flange, Adapter 12 850-0050
1 Washer, Flat - Special 13 104-1294
1 Clutch Assemblv (Rockford “

1
2
3

190-0252
i 90-0254
190-0258

4
5
6

#PTA-5683-xi] -
1 Screw, Cap - Hex Head NOTE: For Components, Contact your neareat Rockford

(7/16-14 x 1-3/4”) Clutch dealer. Borg Warner Corporation - Rockford

1 Washer, Lock - Spring (7/16) lllinois61100.

800-05497

8
9

850-0055
800-0030 8 Screw, Cap - Hex Head

(511&18 x 1-1/4”)

OPTION 11
CLUTCH (TWIN DISC)

1
6

1 n4

9 ,’0

REF. PART OTY.
NO. NO. USED

PART
DESCRIPTION

REF.
NO.

PART
NO.

QTY.
USED

PART
DESCRIPTION

10 850-0045 8 Washer, Lock - Spring (5/16’)
11 800-0051 8 Screw, Cap - Hex Head

(3,8-16 X 1-1/4”)

12 850-0050 8 Washer, Lock - Spring (3/8”)

13 104-1294 1 Crankshaft

190-0251
515-0006
805-0019
190-0253
390-0254
190-0325

1
1
4
1
1
1

Housing, Clutch
Key, Clutch
Bolt, Place (3/6-16 x 1-7/16”)
Flange, Adapter
Washer, Flat - Special
Clutch Assembly (Twin Disc

#c-l o7sP-5)
Screw, Cap - Hex Head

(7/16-14 x 1-3/4)
Washer, Lock - Spring (7/16”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)

1
2
3
4
5
6

NOTE: For Components Contact your nearest Twin Disc
clutch dealer. Racine, Wisconsin 53403800-0549 17

850-0055
600-0030

8
9

SS7.0252 (FEBRUARY 1981)

Cl



13
A

Y
14

0t

REF.
No.

74

15
16
17
18

PART
No.

W-+443
191-0713
lWo432
191-W23

191-1043
191-1042
191-1020
191-1263
191-0497
191-1027
191-1028
191-0715
191-1029
191-1030

191-1031

191-0714
191-1032
191-0468
191-1134

E
+
1
1
1

1
1
1
1
1
1
1
1
1
1

1

1
1
1
1

4 —----+)

6

PART
DESCRtPTlON

24 Voft
Armature
clutch
Head Aaaembly, Commutator

End
Coil Package, Field
%tQ Assemh!)r, ~rueh
Spring Set, Brush (Set of 4)
Connector P@mge
Bearing (Bronze), Drive End
Spring, Ptunger
Core Assembly, Moving
Switch, Solenoid
Yoke Perts Package
Stop and Lock Ring Package,

Pinion
Thrust Washer Package,

Armature (Uee ●s Required)
Brush Set, Semite
Yoke
Cover, Solenoid
Boot, Rubber - Part of

Moving Core Assembly

5

.

SS7-0252 (FEBRUARY 19s1)

l 1



OPTIONAL
HIGH AIR TEMPERATURE SWITCH

REF.
NO.

1
2

3
4
5

6
7
8

2’

PART OTY. PART
NO. USED DESCRIPTION

309-0195 t Bracket, Switch Mounting
SWITGH, HiGi-i AIR TEMPERATURE
‘?n&rllQ6------ 1 Use W/O Indicator Lights
309-0206 1 Use With Indicator Lights
!506-0126 2 Insulator, washer
506-0127 1 Insulator, Sleeve
526-0021 1 Washer, Flat (17/64” ID x

~/g,. QD ~ ~/~& ~~~ )
856-0006 1 Washer, Lock - ET (1/4”)
862-0001 1 Nut, Hex (1/4-20)

332-0876 1 Terminal, Ground

967-0252 (FEBRuARY 1981)



MISCELLANEOUS OPTIONAL PARTS

REF. PART
NO. NO.

1 102-0558
~ ~Q19~
3 518-0218

4 155-0824
5 505-0220

.— . . . .
8 1-Zz-ul 56

9 102-0482

W7.
USED

1
1
2

1
1
?

1

PART
DESCRIPTION

Heater, Oil Base
Cover, Stop Solenoid Plunger
Ring, Retaining - Stop

Solenoid Plunger Cover
Muffler. Exhaust
Nipple, Exhaust
Fiiter, Oil (Heavy Duty)

5-3/4” long
Base, Oil (used w/oil

base heater)

SS7-0252 (FEBRUARV 1SS1)



SPEC. PARTS DATA INDEX NO. 117

MODEL

DJC-MS
DJC-MS
DJC-KiF
DJC-MS
DJC-MS
DJC-MS
il.Tfl-M~--- ...-

DJC-MF
DJC-MF
DJC-MF
DJC-MS
DJC-MS
DJC-MS
DJC-MS
DJCM-MS
DJC-MF
DJC-MF
DJC-MS
DJC-MF
DJC-MS
DJC-MF
DJC-MF
DJC-MS
DJC-MF
DJC-MF
DJC-MF
DJC-MF
DJC-MS
DJC-MS
DJC-MF
DJC-MF
DJC-MS
DJC-MS
DJC-MS
DJC-MF
DJC-MF
DJC-MS
DJC-MF
DJC-MS
DJC-MS
DJC-MS
DJC-MF
DJC-MF
DJC-MF
DJC-MS
DJC-MS
DJC-MS
DJC-MS
DJC-MS
DJC-MS
DJCM-MS

SPEC.

Iv
28V

1008V
1612V
1832V
1918V
231ST
2320V
2407V
2421V
2422V
2423V
2445V
‘2Acnlr
L-rauv

2450V
2462V
2518V
2532V
2556V
2562V
2564V
2582V
2587V
2601V
2605V
2611V
2632V
2650V
2651V
2654V
2696V
2723V>
2815V
2782V
2836V
3045V
3059V
3062V
3063V
3118V
3160V
3172V
3185V
3198V
3204V
3228V
3258V
3301V
3313V
3315V
3367V

FICHE LOCATION

Al
A2
A3
A4
AS
~~

A7
A8
A9
A1O
Al1
Al2
A13
A14 ‘
B1
B2
B3
B4
B5
B6
B7
B8
B9
B1O
Bll
B12
B13
B14
cl
C2
C3
C4
C5
C6
C7
C8
C9
Clo
Cll
C12
C13
C14
D1
D2
D3
D4
D5
D6
D7
D8 ‘
D9



MODEL

DJC-MS
DJC-MF
DJC-MS
DJC-MS
DJC-MF
mm-m
DJC-MF ‘
DJC-MS
DJC-MS
DJC-MS
DJC-MF
DJC-MS
DJC-MS
DJC-MT
DJC-MS
DJC-MF
DJC-MS
DJC-MF
DJCM-MS

‘ DJC-MS
DIC-MS

SPEC.

3445V
3502V
3531V
3541V
3554V
3584V
3585V
3630V
3635V
3652V
3660v
3686v
3690V
3698V
3702V
3725V
3726V
3728v
3776V
3803v
3845V

FICHE

117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A
117A ~
117A
117

LOCATION

D1O
Dll
D12
D13
D14
El
E2
E3
E4
E5
E6
E7
E8
E9
E1O
Ell
E12
E13
E14
F1
G1

i

i--



SPECIAL PARTS LIST FOR MODEL DJC-MS ‘.——- SPEC 384SV

F(M STANDARD PARTS REFER ?0 CATALOG 967-02.52 KEY NO. _
OPTIONAL GROUPS !?4CAT.M.OG ARE LMTED BY CWKX!P !40. BELOW WHEN USED.

~PART NO. tYTV. DESCR8PTIC)N

Manufactured I%: Lightbourn

110-2!340

110-2941

110-1869
110-126s
1!,0-1s70
130-I$7J,
S09-(1132
S02-0281

520-0011

333-0107
102-0482
102-0SS8
140-1212
505-(3008

140-E26CI

336-1408
309-0206

191-0443

191-0713
191-0715
207-0668
306-0193
518-0218 ‘

508-0002

S08-0117

2 Head Assembly, Cylinder
(Refer To Standard Head
Assembly For Components,
Except Parts Marked “]

2 *Head, Cylinder (Less Valves)
(Includes Parts Marked #]

4 *#Gui,de, Valve - Intake
8 *#Seat, Valve

*tril~V@3, Intake
‘Seal, ml - Intake Valve
*Connector, Inverted Male -

Oil Line
%tud, Air Cleaner Manifold

(5/16-24 X 1-7/16”]
~]U~, ~~K)W [24 ~olt]
Base, Oil
Heater, (Ml Base
Adapter, Air
Plug, $Iott,ed - Air Cleaner

Adapter
Fitting, Restriction

Indicator
Jumper, Preheater To Ground
Switch, High Air Temperature

cut off
Motcm, Starter - Complete

(Refer To Standard Startm
Motor For Components,
Except Parts Marked 0]

“Armature
“Switch, Solenoid

Solenoid, Stop
Cover, Stop Solenoid Plungex
Ring, Retainer - Stop

Solenoid Plunger Cover
Gromet, Rubber - Housing

(1/2” Hole)
Grommet, Rubber - Housing

(7-3/8” Hole)

PART NO. QTY. DESCRIPTION
-r———~—


